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NO. PART NO. PART NAME Qty | DESCRIPTION [ R/P| FRoM ~ uP To SERIAL No. | REMARKS
1| 3506 5001 000 ['yy—Y ASSY HYD.PUMP 1 |PPH1.7AC0.5R-064

2 | 5332 1015 700 |7y¥% WASHER 1

3 | 3615 6001 000 [7°—Y— PULLEY 1

4 | 0350 0161 040 |PW PW 1

5 | A110 0110 020 |&"Jbb BOLT 1 |M10%20

6 | A360 0101 002 |SW SW 1

7 | 3526 6532 000 [7°54 vk BRACKET 1

8 [ K110 0108 016 [F&'IWb BOLT 10 [M8*16(4T)

9 | F301 0108 000 |F3vk NUT 4 |ms8

11 | 0852 1300 020 [VA'JLk V-BELT 1 |SB20

12 | 3526 6508 000 [Y)u4 CYLINDER 1_|cc4518B

13 | 3519 6115 000 Y%7k SHAFT 1

14 | 0350 0162 034 [PW WASHER 2 |20%34%3.2

15 | 0740 0002 000 |Gy RING 2 [s20

16 | 3526 6511 000 [t'v PIN 1

17 | K700 0106 014 [F#'JLk BOLT 1 |M6*14(7T)

18 | 3705 3812 000 [17Y -R HOSE 1

20 [ 3611 7303 000 |754°7°% ADAPTER 1

21 | 3526 6535 000 |17Yik—Z HOSE 1

22 | 3611 7302 000 | ADAPTER 2

23 | 3414 5031 000 |Tit ADAPTER 1

24 | 3408 5106 000 |7°5v— TUBE 2

25 | A110 0108 055 |# Ik BOLT 1 |M8%55

28 | 3526 6521 000 |Ln'— LEVER 1

29 | A301 0110 003 |yt NUT 1 |M10

30 | 0691 0010 250 |4Yy7" GRIP 1

31 | 3526 6536 000 |hn'— COVER 1
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